








Genset G-8M-3X Maintenance Kit

Repair Kit Water Pump 1/2"
FIG. REF. QTY DESCR. FROM UPTO

1 31211008 1 1/2" Impeller
2 37611003 1 O-Ring D. 57x1,5
3 33411020 1 Seal
4 33411019 1 Seal
5 33311013 1 O-Ring D. 15X2
  NS 17011007 1 O-Ring D. 57X3   [NS]

[NS]  Not shown

30518 37

37611000K

X84A0T



Genset G-8M-3X Genset Alternator Spare Parts

Kit Genset MINI-17 ES20FS
FIG. REF. QTY DESCR. FROM UPTO

1 12110046 2 Flexible MOUNT,front
2 51030010 8 Washer DIN 125-10
3 52102309 4 Bolt DIN 933 M10-30 8.8
4 52102357 2 Bolt DIN 933 M12-20 8.8
5 52102358 2 Bolt DIN 933 M12-25 8.8
6 52103257 6 Bolt DIN 912 M8-20 8.8
7 52120010 4 Nut DIN 934 M10 8.8
8 52202308 8 Bolt DIN 933 M10-1,25-25 8.8
9 53033008 6 Washer GROWER DIN 127-8
10 53033010 4 Washer GROWER DIN 127-10
11 53033012 2 Washer GROWER DIN 127-12
12 53038010 8 Washer DIN 6798-A 10
13 53038012 2 Washer DIN 6798-A 12
14 61631100 2 Engine Mount Type A 50 SHA M14 H 108

30518 38

60538102

X85A0T

http://www.solediesel.com/


Genset G-8M-3X Genset Alternator Spare Parts

Alt. 60513109 for Genset G-8M-3
FIG. REF. QTY DESCR. FROM UPTO

0 60513109R 1 Alt.MECC.ALTE I 8KVA 3000RPM 230V (R)
1 60513108.1.4 1 Grid
2 60513108.1.2 1 Terminal Box Lid
3 60513108.1.20 1 Terminal Board 56x36
4 (*) 1 Not available   [NP]
5 60513108.1.3 1 Drive End Bracket MD 35/5
6 (*) 1 Not available   [NP]
7 60513108.1.10 1 Fan
8 60513108.1.18 1 Rear Bearing 6205-2RS
9 60513108.1.21 1 ASR Electronic Regulator
10 (*) 1 Not available   [NP]
11 60513108.1.5 2 Protection Screen MD35
12 60513108.1.22 1 Fixing Ring BN-35x23
13 60511320.1.52 1 Ensemble Porte Baiais ET/ES Avec 01/11/2016

13 60513108.1.52 1 Brush Gear Without Varistor x ASR 02/11/2016

14 60513108.1.23 1 Slip Ring 50x28x8
15 60513108.1.7 1 Rubber Grommet
16 60513108.1.8 1 Grid Rubber Cap
17 60513108.1.9 1 Rubber Cap
  NS 60513108.1.17 1 Front Bearing 6306-2RS   [NS]
  NS 60513108.1.51 1 Varistor   [NS] 01/11/2016

[NP]  Not provided
[NS]  Not shown

30518 39

D_60513109

X86A0T

http://www.solediesel.com/


Genset G-8M-3X Genset Panel Spare Parts

Panel SCO 10 G-8M-3 12V 230V ETR
FIG. REF. QTY DESCR. FROM UPTO

1 60938230S 1 Panel SCO 10 G-8M-3 12V 230V ETR
  NS 51030003 4 Washer DIN 125-3   [NS]
  NS 52120003 2 Nut DIN 934 M3 8.8   [NS]
  NS 54108003 2 Bolt DIN 84 M3-8 INOX.   [NS]
  NS 60900091 4 MICRO Relay 12V 12-20   [NS]
  NS 60972106 1 System Back Panel   [NS]

[NS]  Not shown

30518 40

D_60938230S

X87A0T

http://www.solediesel.com/


Genset G-8M-3X Chassis Spare Parts

Chassis,Assy
FIG. REF. QTY DESCR. FROM UPTO

1 60538020 1 CHASSIS,Assy

30518 41

D_60538020

X88A0T

http://www.solediesel.com/


Genset G-8M-3X Extensions

Genset Extension
FIG. REF. QTY DESCR. FROM UPTO

  1A 60905510 1 Genset Wiring Ext. 4 M. MINI-17/26/48
  1B 60938210I 1 Genset Wiring Ext. 3 M. CPC
  1C 60985210I 1 Genset Wiring Ext. 4 M. CPC
  1D 60938212 1 Genset Wiring Ext. 8 M. CPC
  1E 60985210.12I 1 Genset Wiring Ext. 12 M. CPC
  1F 60985210.18I 1 Genset Wiring Ext. 18 M. CPC
  1G 60985210.24I 1 Genset Wiring Ext. 24 M. CPC
  1H 60985210.30I 1 Genset Wiring Ext. 30 M. CPC
  1I 60994210P.2 1 Wir.Ext. 85/115 GT Prep. Paral.6M
  1J 60994212P.2 1 Wir.Ext. 85/115 GT Prep. Paral.12M
  1K 60994213P.2 1 Wir.Ext. 85/115 GT Prep. Paral.24M
  1L 60994210P 1 Wir.Ext. 85/115 GT Cont/Pow 6M
  1M 60994212P 1 Wir.Ext. 85/115 GT Cont/Pow 12M
  1N 60994213P 1 Wir.Ext. 85/115 GT Cont/Pow 24M
  1O 60994217 1 Genset Wiring Ext. SDZ-109/165 TA 6 M.
  1P 60994218 1 Genset Wiring Ext. SDZ-109/165 TA 12 M.
  1Q 60994219 1 Genset Wiring Ext. SDZ-109/165 TA 24 M.
  1R 60994224 1 Genset Wiring Ext. 85GT/115GT EMR2 12m
  1S 60974552 1 Wiring Ext.3 Way SUPERSEAL 4m

30518 42

D_W1C1_1_1

X89A0T

http://www.solediesel.com/


Genset G-8M-3X Instruments Panels

Kit Box IP65 SCO 10
FIG. REF. QTY DESCR. FROM UPTO

1 60900222.1 1 Kit Box IP65 SCO 10 Manufacturing

30518 43

60900222

X90A0T

http://www.solediesel.com/


Genset G-8M-3X Electrical System

Kit Wire Earth Isolated 12V (S)
FIG. REF. QTY DESCR. FROM UPTO

1 13817107 1 SUPORT RELAIS
2 19017104 1 Relay 12 V. Bipolar
3 51030006 4 Washer DIN 125-6
4 52102154 2 Bolt DIN 933 M6-10 8.8 26/11/2005

5 51030010 2 Washer DIN 125-10 25/11/2016

6 52202307 2 Bolt DIN 933 M10-1,25-20 8.8 25/11/2016

7 13017014 1 Bracket Bakelite Bushing
8 13017013 1 Bracket Bakelit Bushing
9 13817108 1 Plate
10 13017011 2 Tensor Bakelite Bushing
11 52101166 1 Bolt DIN 931 M6-65 8.8
12 52102157 1 Bolt DIN 933 M6-20 8.8
13 60900972 1 High Coolant, 2 Poles
14 60900999 1 Connection M14X1,5 5/8" EXA.22 L=22
15 12111076 1 Plug
16 60900978 1 Switch, Oil Press
17 56000073 1 Copper Washer 16-23-1,5
  NS 13811050 1 Coupling   [NS] 24/11/2016

  NS 60939048 1 MASS BLACK TO Wiring START   [NS]
  NS 60939501.2 1 MINI-26 ETR E. Wiring G. EARTH ISOLATED   [NS]
  NS 60972103 1 Transformer Insulating   [NS] 23/04/2017

  NS 60972108 1 TRANSForMER MALE Connection SYStem   [NS] 23/04/2017

  NS 60972109 1 TRANSForMER SOCKET Connection SYStem   [NS] 23/04/2017

[NS]  Not shown

30518 44

13817200G

X91A0T

http://www.solediesel.com/


Genset G-8M-3X Other Kits

Boiler Kit (S)
FIG. REF. QTY DESCR. FROM UPTO

1 13511050 1 NIPPLE,heater
2 56000073 1 Copper Washer 16-23-1,5
3 17124053 2 Joint

30518 45

13811157

X92A0T

http://www.solediesel.com/


Genset G-8M-3X Other Kits

Pressure Gauge Kit 10 BAR
FIG. REF. QTY DESCR. FROM UPTO

1 13812013.1 1 Pressure Tap
2 13812011 1 Flexible Hose F-M G1/4-M16x2
3 13812012 1 Pressure Gauge  0-10 bar
4 13812014 1 Protective Rubber

30518 46

13812010

X93A0T

http://www.solediesel.com/


Genset G-8M-3X Exhaust System

Exhaust Flange (S)
FIG. REF. QTY DESCR. FROM UPTO

1 13913015.1 1 Exhaust,Cover
2 13813016.1 1 Gasket 04/08/2017

2 13813027 1 Gasket 04/08/2017

30518 47

13813114

X94A0T

http://www.solediesel.com/


Genset G-8M-3X Kit Keel Cooling

Kit Keel Cooling & Dry Exhaust M-17 (S)
FIG. REF. QTY DESCR. FROM UPTO

1 13911002 1 Cover
2 13811007 1 O-Ring D. 57X2,5
3 13813016.1 1 Gasket 04/08/2017

3 13813027 1 Gasket 04/08/2017

4 13913015.1 1 Exhaust,Cover
5 52102259 6 Bolt DIN 933 M8-30 8.8
6 13120046 1 Cover Oil Pump SH
7 13120047 1 Gasket Water Pump
8 13220042 1 Stud L 54
9 13220043 3 Stud L 34
10 17120049 4 Nut M8

30518 52

13811200.1

X99A0T


